JLIK]

Cylinder—-bed,1-Needle,Unison—feed,Lockstitch Machine
with Automatic Thread Trimmer

ERE—-FeFEREEEYIIY

DSC-245U,/X55200-BB
PARTS LIST



HOW TO MAKE USE OF THIS PARTS LIST

1. Explanation of codes
1) "% " mark..........means this part is changed from the previous parts book.
As to the details of the change,refer to “List for information of change”.
2) "01” vernrcnennnaas refer to "Note™ explanation at bottom of page.
2. Codes on the "Qty” column
- Each numeral indicates the number of parts required.
- "0.1" and "2.5" indicate the length (in meters) of the respective pans.
3. Parentheses mean that the corresponding part is a subpan that constructs an assembly part.

4, Dotted fines on the Figures indicate assembly parts.

N—Y YR NZTHRAIKKEKELT
1.7 ER" MoRss
D" MEADOA—Y Ty IR L THOEARES A BR LML T,
EEARE” EEAMBUX N £BRLTIES Y,
2) 01" e R-JFD" EZR" ORAEBRL TS,
2. BIENONEIZ, ERERL, 0.1, 25FOM#IZ. B (B4~ L) 2RLET,
3 NMEND () 12, EBRERMALTVWIFHRATHII L ERELET,
4 ASRIR-YD ~— — — — Bz, METHII L 2BHELET,



CONTENTS
H X

1.FRAME & MISCELLANEOUS COVER COMPONENTS || ... ...
BEER- 1 =EA R

2.UPPER SHAFT DRIVING & BALANCE COMPONENTS | .. ......c.ccooniririrnerncrneincnnecnnees
Lo - XFFE R

3.NEEDLE BAR ROCKING COMPONENTS || ......cccevumiumririrerienienirerienerensenssessesseasessesens
EHEiEEIRfR

4 PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS ...
WA EFRE- EXYBERK

9.FEED MECHANISM COMPONENTS || .. oottt sasesaenasens
EYBEfR

6.HOOK SHAFT & LOWER SHAFT COMPONENTS | . .. ..o
8- TER R

J.THREAD TENSION COMPONENTS. . oo saeeenes
REHFRER

8.LOWER THREAD WINDER MECHANISM COMPONENTS, _...........cccvvuriirerieierirenenirennens
TRESKERR

9.KNEE LIFTER COMPONENTS ...ttt
BREITEE

10.LUBRICATION COMPONENTS | oo ss e saeane
6B R

11.BELT COVER COMPONENTS ... .ot seses s essas s sesaes
R)LhHAN—BEZR

12. THREAD STAND COMPONENTS. .. ..o.coiiiiiiciineieneienenie e naesse e ssesasenne
RITHERK

13.ACCESSORIES PARTS COMPONENTS. . ..ot naeaseneeane
ftEmE Rk



!

—

/5

i =] =A NN
) A
AN S\
P
m....\Nu\ v\

BR AR - 4+ 2B TR

1.FRAME&MISCELLANEOUS COVER COMPONENTS



REF NO. NOTE PARTS NO. DESCRIPTION e AL Qty
1 400-16798 FACE COVER ASM. AR 1
2 SS-4111215-SP SCREW 11/64-40 L=12 FRAKET 11/64-40 L=12 2
3 SS-4150915-SP  SCREW 15/64-28 =9 FARXRY 11/64-28 L=9 1
4 213-31301 TOP COVER B kyTH/n—B 1
5 SS-4110815-SP SCREW 11/64-40 =8 FARARY 11/64-40 L=8 6
6 213-55904 ARM THREAD GUIDE T—LANT7FA 1
7 SS-7621040-SP SCREW 3/16-32 L=9.5 TILESHY 3/16-32 L=9.5 2
8 213-31756 WINDOW PLATE A EGEEN. 1
9
10 213-31202 SETSCREW RARD 1
11 213-31806 WINDOW PLATE B <F/4% B 1
12 213-32002 WINDOW PLATE PACKING B TRABwF> B 1
13 SS-4110815-SP  SCREW 11/64-40 =8 FARRY 11/64-40 L=8 5
14 213-31608 BALANCE COVER FUEVHIN— 1
15 SS-7150910-TP  SCREW 15/64-28 L=9 TILES R 15/64-28 L=9 1
16 B3138-512-000 TAKE-UP SPRING ADJUSTING PLATE AFRJNRTZUFAFa—tYU/\ 1
17 SS-7090520-TP  SCREW 9/64-40 L=4.5 TILES R 9/64-40 L=4.5 1
18 401-08674 THREAD GUIDE ANToF4A 1
19 SS-5090610-SP SCREW 9/64-40 L=6 FS AR 9/64-40 L=6 1
20 401-08675 FRAME THREAD GUIDE, UPPER ANToFAIT 1
21 SS-2090710-TP  SCREW 9/64-40 L=7.2 TILHSF T 9/64-40 =72 1
22 214-08554 THREAD GUIDE ASM. ANToFA(D3) 1
23 214-08505 THREAD GUIDE PLATE ANToFA44 (1)
24 179-12106 NEEDLE THREAD PRESSER PLATE ~ N\JArAHITA% 1)
25 B1132-521-000 THREAD PRESSER PLATE SPRING NJA A YT AR (1)
26 SD-0380551-SL HINGE SCREW D=3.8 H=5.5 F % D=381=55 M
27 SS-2090710-TP  SCREW 9/64-40 L=7.2 TILHSFY 9/64-40 L=7.2 1
28 214-67006 THROAT PLATE BASE NJALBEE A 1
29 S$S-2110915-SP SCREW 11/64-40 L=8.5 TILYSHRT 11/64-40 L=8.5 2
30 214-61900 UPPER COVER NYR) I A f118— 1
31 SS-2090710-TP  SCREW TIILTFSRD 2
32 214-73004 THROAT PLATE NJAAR 1
33 SS-2110915-SP SCREW 11/64-40 L=8.5 TILYSRY 2
34 214-61504 HOOK COVER HhIHh/— 1
35 B1172-245-000 HOOK COVER STOPPER AIAIN—RA 1
36 SS-2110915-SP SCREW 11/64-40 =85 TILTFSRT 11/64-40 L=85 1
37 214-69408 FELT NyRA a9k 1
38 226-19605 VILENE Ao)amnqy—> 1
39 214-61355 CYLINDER COVER ASM. ) —HIN—(H3) 1
40 214-61306 CYLINDER COVER B —HiIN— (1)
41 214-61405 CYLINDER COVER PACKING DI Z = VA AE 3 M
42 SS-5090610-SP SCREW 9/64-40 L=6 rS XK 9/64-40 L=6 4
43 214-26309 BED HOLDING BASE RyRyr5 4 1
44 214-26408 BED HOLDING BASE PACKING VN L PAVE S 1
45 SS-6090520-SP_ SCREW 9/64-40 L=5 ESRY 9/64-40 L=5 8
46 SS-7680870-SP SCREW 9/32-28 =8 TILESHRT 9/32-28 L=8 1
47 R0-0742401-00 O-RING oyry 1
48 214-69804 BED HOLDING BASE FELT NyRY5E LT 1
49 214-26507 HINGE FaN\v 1
50 SM-6081552-TP  SCREW Oyho7FHRILE 8
51 214-62403 HOOK L ES 1
52 SD-0800431-SP  SCREW A2 D=8 H=4.3 1
53 B1116-246-000 WING BOLT N HRRAFIIRD 1
54 213-32309 SIDE COVER YA HIN— 1
55 SS-4110815-SP SCREW 11/64-40 L=8 FRAY 11/64-40 L=8 1
56 SS-6090620-TP  SCREW ESHRS 1
57 TA-1450404-R0  RUBBER PULG D=14.5 L=4 kAt D=145 L=4 1
58 CM-3002000-01  ATTENTION SEAL AESHF a4 —IL(16) 1
59 229-01805 GROUND MARK SR —Y 1
60
61 WT-0530002-KS  TOOTHED WASHER D=5.3 BEIDPRNNES PES 1
62 SS-6111140-SP SCREW ESHT 11/64-40 L=11 1
63 CM-3013000-01 SAFETY LABEL rOTFapA7oE—)L(IT) 1
64 226-19100 CAP AYRICOTFxvvT 1
65 102-01200 RUBBER PLUG A—F=H7FFvvT 1
66 106-22009 COAD BUSH J—FJvyia 1
67 TA-0550604-R0  RUBBER PLUG kA 3
68 TA-1250504-R0  RUBBER PLUG kAt 1
69 TA-0750404-R0  PLUG D=7.5 L=3.5 kAt D=75L=35 2
70 TA-1250504-R0  RUBBER PLUG kA 1
71 TA-1250804-R0  RUBBER PLUG [ 1
72 TA-1050504-R0  RUBBER PLUG kAt 1
73 TA-1250804-R0  RUBBER PLUG kA 1
74 TA-1050504-R0  RUBBER PLUG kAt 1
75 400-19114 LUBRICATION SUPPLEMENT Fahakysia 1
76 21467204 BOBBIN CASE POSITIONING FINGER FTAARA T I 1
77 $S2060320SP SCREW 3/32-56 L= 3.2 TILY SR 3/32-56 L=3.2 2



2.UPPER SHAFT DRIVING & BALANCE COMPONENTS

L - XFFRAR
8
7 © -~
5
4
e
-~
e

|
J
O

29
2 | —26

MY

A\

AN

32
33

REF NO. NOTE PARTS NO. DESCRIPTION EV AL Qty
1 213-32705 UPPER SHAFT A2 1
2 213-33000 UPPER SHAFT FRONT METAL I HOIIALIL 1
3 B1905-053-000 THREAD TAKE-UP LEVER FUEY 1
4 B1907-051-000  TAKE-UP LEVER THRUST PIN TFUEVRSARTY 1
5 CQ-2020000-00  OIL WICK asy 0.03
6 B1906-051-000  TAKE-UP LEVER PIN TUELHYITDH 1
7 CQ-3030000-00  OIL WICK asy 0.2
8 SS-8150822-TP  SCREW 15/64-28 L=8 kAR 15/64-28 L=8 2
9 213-39106 NEEDLE BAR CRANK ROD NYRDYZooBYR 1
10 B1210-051-000 NEEDLE BAR CRANK PIN NIR—=95 98y 1
11 CQ-5050000-00  OIL WICK asy 0.03
12 213-32507 COUNTER WEIGHT (A) (36MM) W) T A XA (AN36MM) 1
13 SS-8150822-TP  SCREW 15/64-28 L=8 kAR 15/64-28 L=8 2
14 SM-8080812-TP  SCREW M8 L=8 RARS M8 L=8 2
15 213-39502 UPPER FEED CAM (3.5) D IAH1)HL(3.5) 1
16 SS-8660810-TP  SCREW 1/4-40 L=8 FART 1/4-40 L=8 2
17 213-33109 UPPER SHAFT INNER METAL DI FHAI 1
18 CQ-2020000-00  OIL WICK asy 0.25
19 213-36557 ECCENTRIC CAM A ASM. ARANAFDIAND DD HLADR) 1
20 213-36508 ECCENTRIC CAM A RANAFTOIANI U ALA (1)
21 SS-8660810-TP  SCREW 1/4-40 L=8 FART 1/4-40 L=8 )
22 213-53008 HORIZONTAL FEED CAM COVER RANAF DN LTE 1
23 SS-7110710-SP SCREW 11/64-40 L=7 TILES Y 11/64-40 L=7 2
24 226-04904 UPPER SPROCKET I RTASyk 1
25 SS-6661110-SP SCREW 1/4-40 L=11 ESRT 1/4-40 L=11 2
26 226-04300 TIMING BELT EEESZ IS 1
27 214-02300 UPPER SHAFT BEARING HOOK IO HORFIG 1
28 SM-8060602-TP  SCREW M6 L=6 kAR M6 L=6 2
29 B1203-512-000 BUSHING, REAR D ly s S 4IVA 1
30 213-34008 FLYWHEEL NXZTIILT 1
31 SS-8150822-TP  SCREW 15/64-28 =8 FA%Z 15/64-28 L=8 2
32 S$S-8150710-TP  SCREW 15/64-28 L=7 kAR 15/64-28 L=7 1
33 TA-0750404-R0  RUBBER PLUG kA 1
34 213-33406 BALANCER NTUY— 1
35 SS-8151550-SP SCREW 15/64-28 L=15 kAR 15/64-28 L=15 2



3.NEEDLE BAR ROCKING COMPONENTS
stEmEIBfR

250
24
18

REF NO NOTE PARTS NO. DESCRIPTION EV AL Qty
1 230-02009 NEEDLE BAR FRAME NJIRDIDROF A 1
2 214-05204 HINGE STUD NYRGIHRYELSH 1
3 SS-8151150-TP  SCREW 15/64-28 L=10.5 kAR 15/64-28 L=10.5 1
4 228-14909 FELT oy B2yt iy Rk J 1 1
5 B1401-246-000 NEEDLE BAR NYR™Y 1
6 B1411-057-0A0  NEEDLE BAR CONNECTION NJR—F & 1
7 SS-7090910-SP  SCREW 9/64-40 L=8.5 TILES R 9/64-40 L=8.5 1)
8 B1412-051-000 FELT N)R—FXTz)Lh 1)
9 B1411-057-000 NEEDLE BAR CONNECTION NJR—F% )
10 SS-7080510-TP  SCREW 1/8-44 L=4.5 TILESHRY 1/8-44 L=45 1
11 M1351-7B1-300  NEEDLE 135X17 #130 JNT) 135X 17 #130 1
12 214-38007 UPPER FEED BAR GUIDE DIAYI)RIHAR 1
13 SS-7110910-TP  SCREW 11/64-40 L=8.5 TILESHRT 11/64-40 L=8.5 2
14 213-38702 ROCKING BASE GUIDE AIGRDEALToFA 1
15 SS-7110830-SP  SCREW 11/64-40 L=7.5 TILESHRT 11/64-40 L=1.5 2
16 213-38603 ROCKING BASE GUIDE (B) NJRIIADRDFTATF4(B) 1
17 SS-6091022-TP  SCREW ESRD 2
18 213-38900 ROCKING SHAFT NYIRHIAGRS DS 1
19 213-38801 ROCKING FRONT ARM NYRGIAGRGEL T T 1
20 SM-8080802-TP  SCREW RARD 2
21 B1410-771-000 STUD NJR—a—F—hoa<TH 1
22 B1414-232-000 SQUARE BLOCK Hho3< 1
23 213-39304 ROCKING SHAFT FRONT METAL NYRDGIHRHDHIITAZIL 1
24 400-27746 ROCKING SHAFT REAR METAL NYIRIIADRGDSHFTRAZIL 1
25 228-14909 FELT S hEaH AT 1
26 214-63252 ROCKING REAR ARM ASM. NJRDIIDRDIDTHTHE) 1
27 214-63203 ROCKING REAR ARM NYRGIHRHaYTHF (1)
28 SS-6152440-SP SCREW 15/64-28 L=23.5 ESRT 15/64-28 =235 (1)
29 214-30103 ROCKING REAR ARM FELT NYRHIHRHAHTHFI)Lk (1)
30 EA-9500B01-00  CABLE BAND VLA ZAVAN (2)
31 B1418-552-A00  NEEDLE THREAD GUIDE A NJIR—AFhT A 1



4.PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS
A2 ERE- LXYRAR




REF NO. NOTE PARTS NO. DESCRIPTION e AL Qty
1 213-40401 UPPER FEED SHAFT ok 7 D2/ 1
2 213-40500 UPPER FEED FRONT ARM A IELTOT 1
3 SS-8660612-TP  SCREW 1/4-40 L=6 RARS 1/4-40 L=6 2
4 400-39326 FRONT METAL DDA D)ODIIAZIL 1
5 213-78302 FEED SHAFT METAL RANAFHYDH AR 1
6 229-04155 MAIN SHAFT THRUST COLLAR ASM. 9 JHRS AR5 (F3) 1
7 229-04106 MAIN SHAFT THRUST COLLAR IS HRS AN (1)
8 SS-8660610-TP  SCREW 1/4-40 L=6 kAR 1/4-40 L=6 2
9 SS-8150710-SP SCREW 15/64-28 L=7 kAR 15/64-28 L=7 1
10 TA-0550604-R0  RUBBER PLUG kAt 1
11 SS7091110-TP SCREW 9/64-40 L=10.5 TILES®T 9/64-40 L=105 1
12 400-33026 UPPER FEED LINK DIAIIIY 1
13 213-47109 FELT A o)) T )Lk 1)
14 EA-9500B00-00  CLIP CV-70S Y80k 60 (2)
15 B3016-141-HO0  HINGE SCREW, B L/ AAaYK 53T B 2
16 SD-0640701-SP  HINGE SCREW D=6.35 H=7 A 2T D=6.35 H=7 1
17 B1414-555-000 SLIDE BLOCK NYRYE X744 1
18 WP-0501046-SC ~ WASHER 5% 13X 1 ESYHR 5x14x1 1
19 400-33029 TRIANGULAR LEVER ASM. YA Ta(U3) 1
20 SS-7110510-SP SCREW 11/64-40 L=5 TILES R 11/64-40 L=5 1
21 B1414-555-000 SLIDE BLOCK NJROF X7 (a0 1
22 105-09701 FELT HIO—5HKkHaYvkILh 1
23 B1465-053-000  WALKING BAR DRIVING LINK A H)A—RK—=) Y 1
24 400-33033 WALKING BAR B IF )R B 1
25 B1467-053-0A0  WALKING BAR ASM. IF )N UR—H2 1
26 B1468-053-000 WALKING BAR SPRING DO O)IR—F Y IR 1
27 SS-6151220-SP SCREW 15/64-28 L=11.5 ESHT 15/64-28 L=11.5 1
28 214-06509 UPPER FEED GUIDE PLATE AIFHVHAE44 1
29 262-25201 ROLLER Ar¥1RP3am 1
30 SS-6151920-SP  SCREW 15/64-258 L.=19.0 ESRY 15/64-28 L=19 1
31 B1501-141-HO0  PRESSER BAR FTHIhR— 1
32 400-33032 PRESSER BAR HOLDER A ASM. FHIRDTF A(U3) 1
33 400-33031 PRESSER BAR HOLDER A FYIRIEET A q))
34 SS-7110910-TP  SCREW 11/64-40 L=8.5 TILES R 11/64-40 L=8.5 )
35 213-40906 PRESSER ADJUSTING SCREW AYIFaveIRd 1
36 229-07604 NUT FHIFaoevRT Fuk 1
37 B1502-246-000 PRESSER SPRING FHIFar v/ 1
38 SD-0800481-SP  HINGE SCREW D=8 H=4.9 A #S D=6.35 H=4.9 1
39 213-41151 THREAD RELEASE HOLDING PLATE A kLA S A B (YT ) 1
40 B1462-053-000 THREAD RELEASE SPRING ARLILAD A BINFR 1
41 214-06103 PRESSER LIFTER LEVER FHITFTTLIN— 1
42 214-44559 PRESSER INNER FOOT ASM. FHIFHT7S (D) 1
43 214-44500 PRESSER INNER FOOT AHITFHTS )
44 SM-6040552-TP  SCREW M4 L=4.5 aYvho7FRILE M4 L=45 1)
45 214-44658 PRESSER FOOT ASM. FAHIT7L(H3) 1
46 214-44609 PRESSER FOOT FHIT7Y (1)
47 214-44708 FINGER GUARD AEH—F m)
48 213-40104 ECCENTRIC ROD DAY LOYE 1
49 SS-8660810-TP  SCREW 1/4-40 L=8 kAR 1/4-40 L=8 2
50 D1456-055-B00  HINGE SCREW A S)avEE L RD 1
51 D1455-055-B00 CONNECTING STUD R DEPINYPZ P 1
52 WP-0482086-SD  WASHER 4.8 x11.5% 2 ESHH R 48x115%2 1
53 NS-6110530-SP  NUT 11/64-40 OvAhoF+ vk 11/64-40 1
54 214-37900 UPPER FEED REAR ARM A H)aAHIToT 1
55 SM-6062502-TP  SCREW M5 =20 OYAY7FHRILE M5x0.8 L=20 1
56 214-06608 GUIDE PLATE SPACER TARARZAR—H 1
57 SS-7150740-SP SCREW 15/64-28 L=7 TILES R 15/64-28 L=7 1
58 CQ-2520000-00  OIL WICK asy 0.02
59 400-33027 UPPER FEED LINK ASM. DIADIVIY (D) 1
60 CQ-3000000-FO  OIL WICK asy (0.003)




5.FEED MECHANISM COMPONENTS
EYBAR



REF NO. NOTE PARTS NO. DESCRIPTION EA Qty.
i 913=36704 FEED ROD A RARLFHTEYRA 1
2 213-38207 FEED LINK PIN RANAF)) o E Y 1
3 213-87402 HORIZONTAL FEED ROD OIL FELT x»f/\»rT’J'JD‘yIdF:Lr?:LjI)bF 1
4 213-36656 FEED LINK ASM. RANAF)) 2 (D2) 1
5 213-36607 FEED LINK RANAF DI D)
6 B1418-761-000 CONNECTING FORKED LINK PIN TAIFI—F=TJE €D
7 CQ-2020000-00  OIL WICK asy (0.04)
8 SM-8050612-TP  SCREW M5X6 F%?o/ M5 X 6 (1
9 SD-1000801-SH ~ HINGE SCREW D=10 H=8 AT D=10 H=8 1
10 214-07309 FEED ADJUSTING ROCKER BLOCK 71-7U=)=ar7tu73'7:17 2
11 21407200 FEED ADJUSTING BASE Y 1
12 214-07408 FEED ADJUSTING BASE PLATE 7'J=)=ar7tv9«r UM 1
13 SS-7110910-TP  SCREW 11/64-40 L=8.5 7)bt7*/ 11/64-40 L=8.5 4
14 213-37803 FEED ADJUSTING BASE SUPPORT  #7UFatva(H4HT 2
15 214-30400 FEED ADJUSTER SUPPORT AHOVFIaoe V49T
16 SS-8150822-TP _ SCREW 15/64-28 =8 FX+T 15/64-28 =8 2
17 400-38712 FELT HOLDER FOVFIaoeVELITI)LNA YT 1
18
19 SS-7110710-SP SCREW 11/64-40 L=7 TILESHT 11/64-40 L=7 1
20 213-37308 FEED ADJUSTING ROD Z0UFIaovoyk 1
21 213-37902 ECCENTRIC PIN FOJFaBI~NTIED 1
22 SS-7090910-TP  SCREW 9/64-40 L=8.5 TIILEZHT 9/64-40 L=8.5 2
23 SD-0800402-TP  HINGE SCREW D=8 H=4 A2 D=8 H=4 1
24 213-37605 SPRING 71-’7'H=ar7tv9«r STAUNAE S 1
25 400-19926 SPRING HOOK =AU 1
26 SS—6111610-SP  SCREW 11/64-40 =16 ESXT 11/64-40 (=16 2
27 214-30202 FEED ADJUSTING AOUF3 vt‘y 1
28 SM-6061802-TP  SCREW M6 L=18 ayAYT7FRIL 1
29 214-30301 FEED ADJUSTING DIAL F91)F3 vtua A¥X )L 1
30 SS—6121860-SP_ SCREW 3/16-28 L=18 ESRT 3/16-28 L=18 1
31 229-11804 FEED REGULATOR R EWAES 1
32 R0-0922702-00 RUBBER RING olr 1
33 229-12000 FEED REGULATOR PIN FoVFaotwveEy 1
34 229-12109 FEED REGULATOR PIN SPRING AOVFIIEIEL AR 1
35 213-36300 BACKWARD FEED LEVER SHAFT XY oA YL IN= 1
36 CS-1201010-SH _ THRUST COLLAR ASM. D=12 W=10 XS A7 D=12 W=10 7= 1
37 CS-1201011-SH  THRUST COLLAR D=12 W=10 AZ AR/ D=12 W=10 (1)
38 SS-8660610-TP  SCREW 1/4-40 L=6 AR 1/4-40 L=6 (2)
39 RE-0900000-KO  E-RING 9 EARNATY 1
40 213-88004 REVERSE FEED LEVER Ty AL — 1
41 SS-6120930-TP  SCREW 3/16-28 [=9 E7> 3/16-28 [=9 2
42 SD-0900701-TP  HINGE SCREW D=9 H=7 T D=9 H=7 1
43 214-63302 HORIZONTAL FEED CONNECTING ROD RAANAA L4 yayk 1
44 214-63104 HORIZONTAL FEED ARM, REAR RANAF)ADTIT 1
45 SM-6051802-TP_ SCREW M5 L=18 Oyho7FHRILE 1
46 214-28503 HORIZONTAL FEED ARM STOPPER ~ RA~NAF 77T AEI73— 1
47 214-28404 HORIZONTAL FEED ARM ROD RANAFT D) ITTY 1
48 WP-0621016-SH ~ WASHER ESYHR 1
49 SS-9152130-CP  SCREW 15/64-28 L=20.5 0vAYHRIVE 15/64-28 1
50 214-63807 HORIZONTAL FEED SHAFT SUPPORT RANAA DI 1
51 SS-7151610-SP SCREW 15/64-28 =16 YILEZ XY 15/64-28 [=16 2
52 214-63906 FELT RANAFT )05 TT)Lk 1
53 SM-7030450-SC  SCREW M3 L=3.5 TIILESaRT M3%05 L=35 1
54 214-63708 HORIZONTAL FEED SHAFT ;w/wku:/o 1

SS-5110710-SP___ SCREW 11/64-40 FSRARD 11/64-40 L=7 1
56 214-63005 HORIZONTAL FEED ARM FRONT TN 79T 1

SS-8660512-TP  SCREW 1/4-40 L=5 RARS 1/4-40 L=5 2
58 214-63609 FEED BASE PIN A9VFA)9IEY 1
59 214-63500 FEED BASE MOVING BLOCK AoV FAhYaxv 1
60 01 214-63401 FEED BASE SLIDE BLOCK A = 1
61 SS-6110720-TP  SCREW EZxRT 1
62 214-66800 FEED BASE FoVFA 1
63 214-66909 FEED BASE ARM AOVFAIT 1
64 214-63609 FEED BASE PIN AIVEAL)vIEY 1
65 SD-0790602-SP_ HINGE SCREW D=7.94 H=6 AT D=1.94 H=6 1
66 SS-7080310-SP  SCREW 1/8-44 =3 JILEFRD 1/8-44 =3 2
67 400-25547 FEED DOG AU 1
68 B1652-245-000 SCREW AOVRARS 2
69 214-65406 VERTICAL FEED SHAFT PEY L DY 1
70 214-62809 FEED SHAFT BUSHING, FRONT RUIOITAZIL 1
71 SS-8150710-TP  SCREW 15/64-28 =7 FXRT 15/64-28 =7 1
72 01 214-65604 VERTICAL FEED SHAFT GEAR A DIATA )R TINT LA 1
73 01 214-66602 VERTICAL FEED SHAFT GEAR B AT A )T INT LB (1)
74 01 214-66701 VERTICAL FEED SHAFT GEAR C DATA D)X TINTILTC (1)
75 SS-8660530-TP__ SCREW 1/4-40 =45 RART 1/4-40 =45 2
76 214-29907 FEED VERTICAL TRIANGULAR CAM o3 T A VT UATAL 1
77 SS-8150710-TP  SCREW 15/64-28 L=7 bARYT 15/64-28 L=7 2
78 214-65802 VERTICAL FEED ARM 2AVTHDIIT. 1
79 214-65901 FEED LEVER SHAFT 2APTA D )TaATy 1
80 SM-8050412-TP__ SCREW M5 L=4 RARS M5 1L=4 1
81 CS-0950810-SH _ THRUST COLLAR ASM. D=9.5 W=8 AZAF77 D=95 W=8 7= 1
82 CS-0950816-SH ~ THRUST COLLAR RSAR7 D=9.5 W=8 (1)
83 SS-8110410-TP  SCREW 11/64-40 L=35 RASRD 11/64-40 L=35 (2)
84 214-65505 FEED SHAFT BUSHING, REAR DADTATIT IO )L 1
85 SS-8151550-SP__ SCREW 15/64-28 L=15 RARS 15/64-28 L=15 1
86 214-65000 FEED LEVER TA9FATITI 1
87 214-66008 FEED LEVER PIVOT SHAFT CADTAL)TASTITY 1
88 SM-8050812-TP  SCREW M5 L=8 AR M5x8 1
89 214-65208 SLIDE BLOCK SHAFT 2APTADINYIINARY 1
90 214-65109 VERTICAL FEED SLIDE BLOCK AT AI)AYTR 1
91 21465307 SLIDE BLOCK SUPPORT DEWE WY VENS R 1
92 SS-7090910-TP  SCREW 9/64-40 L=8.5 2 JLEZRT 9/64-40 L=8.5 1
93 SS-6080410-SP SCREW 1/8-44 | =4 ESFT 1/8-44 L=4 1
94 214-64706 FEED LEVER SUPPORT DAY TSI 1
95 SS-7111410-TP___ SCREW 11/64-40 L=14 TILESHY 11/64-40 L=14 1
96 400-38711 FEED ADJUSTING BASE B DA NEEE:] 1
97 01  400-80050 FEED BASE SLIDE BLOCK B FU)F4a< B m

NOTECGEED) 01. . . . SELECTIVE PARTS EIRE&

-8-



6.HOOK SHAFT & LOWER SHAFT COMPONENTS
8- TEHERK

10,11,
12,13,14

REF NO. NOTE PARTS NO. DESCRIPTION EV AL Qty
1 B1837-245-0A0 BOBBIN CASE ASM. REHT—RI= 1
2 B1867-245-000 BOBBIN CASE REVH—R m
3 B1838-245-000 SPRING IIDTIURD IR 1
4 B9117-552-A00  BOBBIN REY 1
5 B1830-245-0A0  HOOK ASM. h=< 1
6 400-21211 FILTER s E 1
7 214-66305 HOOK SHAFT h<oH 1
8 214-66404 HOOK SHAFT BUSHING, FRONT AR HIIALIL 1
9 SS-8111010-TP SCREW 11/64-40 L=9.5 AR 11/64-40 L=9.5 1
10 01  214-04009 HOOK SHAFT GEAR A AT NG LA 1
11 01 214-04108 HOOK SHAFT GEAR B HIZHNT LB )
12 01 214-04207 HOOK SHAFT GEAR C HITHNTILTC (1)
13 01 214-04306 HOOK SHAFT GEAR D AITHNT LD 1)
14 01  214-03902 HOOK SHAFT GEAR Z ARSHNTILTZ (1)
15 SS-8660530-TP  SCREW 1/4-40 L=4.5 RARS 1/4-40 L=45 2
16 214-66503 HOOK SHAFT BUSHING, REAR hITToRAF)L 1
17 SS-8151550-SP SCREW 15/64-28 L=15 kAR 15/64-28 L=15 1
18 CS-079073A-SH  THRUST COLLER ASM. RASARITH2 1
19 CS-0790731-SH  THRUST COLLER RS RS (1)
20 SS-8110410-TP  SCREW 11/64-40 L=3.5 kAR 11/64-40 L=3.5 2)
21 214-62700 LOWER SHAFT DZ DY 1
22 214-62809 LOWER SHAFT BUSHING, FRONT RUHOIT AR 1
23 214-65604 VERTICAL FEED SHAFT GEAR A AT FDI)RTNT LA 1
24 SS-8660530-TP  SCREW 1/4-40 L=4.5 AR 1/4-40 L=45 2
25 214-02706 LOWER SHAFT GEAR BSHNT IV 1
26 SS-8660612-TP  SCREW 1/4-40 L=6 AR 1/4-40 L=6 2
27 214-27307 LOWER SHAFT BUSHING, REAR DEDGTRAZIL 1
28 SS-8150710-TP  SCREW 15/64-28 L=7 kAR 15/64-28 L=7 1
29 B1214-019-000 SPROCKET RING AFaryr) oy 1
30 214-69309 LOWER SPROCKET LBRRATOyk 1
31 SS-8660612—TP  SCREW 1/4-40 L=6 FART 1/4-40 =6 2

NOTECGEED) 01. . . . SELECTIVE PARTS EIRE&

-9-



7. THREAD TENSION COMPONENTS

REATFER
24-25-26
22
REF NO. NOTE PARTS NO. DESCRIPTION EV AL Qty
1 214-74853 THREAD TENSION ASM. AbFaov(U=3) 1
2 214-41050 TENSION POST COMPL. ARFaAo(ry3ay) (1
3 103-20109 SCREW STUD AR INRSH (1)
4 B3128-051-000 TENSION SPRING RUNAES (1
5 B3137-051-0A0  TAKE-UP SPRING GUIDE DISK ASM. A RRYNRRTUFAHS5 H3 €D)
6 B3125-012-000 THREAD TENSION NUT A+F3—2 FYR (1)
7 226-18201 TENSION RELEASEPIN, A ARLILAE D (A) (2)
8 B3126-012-000 THREAD TENSION DISK AFa—H95 (4)
9 226-17906 THREAD TENSION DISK PRESSER ANFIAIIHSAHT (2)
10 B3129-526-000 TENSION SPRING (1.2) AbFIa— 3% (1.2) (2)
11 B3120-125-000 ROTATING STOPPER A Fa—FSHAATURA 2)
12 119-56802 THREAD TENSION KNOB, BLUE AFIADIYII(TA) (2)
13 101-24204 THREAD TENSION POST, A FALAFAF3a—R— A )
14 107-41106 FIRST THREAD TENSION PLATE BAAFAFIaoH5 (2)
15 110-45101 THREAD TENSION SPRING BAAFALFIIL IR (0
16 110-72402 THREAD TENSION NUT TAAFACFIoTFvk )
17 214-41100 TENSION RELEASE PLATE ARILALE )
18 SS-4080610-SP SCREW 1/8-44 L=6.4 FRAKES 1/8-44 1L=6.4 )
19 SD-0470281-SP  HINGE SCREW D=4.7 H=2.8 ForP D=4.7 H=2.8 (2
20 NS-6110310-SP  NUT 11/64-40 OYAY Yk 11/64-40 (1)
21 D3162-555-B00  THREAD GUIDE ARIIILAF RS )
22 PS-0600502-KP  SPRING PIN ATYTEY 1
23 SS-7110910-TP  SCREW 11/64-40 L=8.5 TILESHRT 11/64-40 L=8.5 2
24 213-48206 TENSION RELEASE BAR ARILAF IR 1
25 01 103-21107 TENSION RELEASE BAR ARV AFLAERD (0
26 01 230-06406 TENSION RELEASE BAR ARLILAF RS )
NOTEGEED) 01. ... SELECTIVE PARTS EIRE &R

-10-



8.LOWER THREAD WINDER MECHANISM COMPONENTS
THRESKEMRK

REF NO. NOTE PARTS NO. DESCRIPTION EV AL Qty
1 213-57967 BOBBIN DEVICE ASM. AT FYOF (D) 1
2 225-37658 BOBBIN FITTING BASIS COMPL. ARIFRNIITE A (YT ) (1N
3 213-57959 BOBBIN SHAFT COMPL. ARRFDH (YT ) (1)
4 225-38151 BOBBIN CAM SHAFT COMPL. ANIFALDH (YT Y) (1
5 236-36202 BOBBIN LEVER AL FL/A— (1)
6 213-56001 ADJUSTING PLATE SOV A VEE] (1)
7 B1529-890-00C-A PRESSUR FOOT SPRING FH IR 1)
8 106-18304 VERTICAL ROLLER WASHER TavRHO0—-37vy (2)
9 213-58205 BOBBIN FRICTION GEAR ALIEXIHYIILT 1)
10 B3205-210-000 CUSHION REH (1)
11 B1148-555-000 SPRING FOUFa—wVED R [€D)
12 RC-0560711-KP  RETAINING RING CHALAT (1)
13 RE-0500000-KO  E-RING EHALATD 5 1)
14 RO-0922702-00  RUBBER RING oyry (1)
15 SS-7091410-SP SCREW 9/64-40 L=13.5 TILESHRT 9/64-40 L=13.5 (1)
16 SS-6090520-SP  SCREW 9/64-40 L=5.0 ES*T 9/64-40 L=5 1)
17 145-12503 BOBBIN ADJUSTING PLATE ARFFIvEVI142 )
18 SS-6110810-TP  SCREW 11/64-40 L=8 ESRT 11/64-40 L=8 3
19 107-04807 BOBBIN FRICTION WHEEL ARREIFVYITILT 1
20 SM-8050602-TP  SCREW M5 L=6 AR M5 % 0.8 L=6 2
21 105-02300 THREAD CUTTER ALF)RIOA4E 1
22 SS-6090620-TP  SCREW ESRY 2
23 213-55755 LOWER THREAD GUIDE ASM. ERANTUFA(H3) 1
24 213-55706 FITTING BASE EANTUFANIVTE A (1)
25 D3162-555-B00  THREAD GUIDE BAAFACTFI—LHR—TFoF4 (1)
26 NS-6110310-SP_ NUT 11/64-40 OYA»F Yk 11/64-40 1)
27 D3168-555-H0B  TENSION SPRING NO.1 BALAFAFIDIINHR 1)
28 B3214-047-000 BOBBIN WINDER TENSION DISC AhFa—H%3 (2)
29 213-78708 THREAD TENSION POST BALAFALFIaoIRD (1)
30 110-72402 THREAD TENSION NUT BAAFAFaoiF+vb (1)
31 SM—-6040800-SP  SCREW ESRT 2
32 225-38706 PACKING ARRFRIVTEAL189FD 1

-11-



9.KNEE LIFTER COMPONENTS
BRLIFRR

REF NO. NOTE PARTS NO. DESCRIPTION EV AL Qty
1 214-32851 KNEE LIFTER LEVER ASM. Y775 T7a3(U3) 1
2 SM-6062502-TP  SCREW M6 L=25 AYHhYIT7FHHRILE M6 L=25 2
3 214-64904 NEE LIFTER CONNECTING PLATE ESTHLUIAE 1
4 SD-0790451-SP  HINGE SCREW D=7.94 H=45 H2 3T D=7.94 H=45 2
5 214-33008 NEE LIFTER CONNECTING PLATE EYTHOIRSRARY T 1
6 PS-0400402-KH  SPRING PIN RATJUTEY 1
7 400-37050 KNEE LIFTER SPRING EYTH IR 1
8 214-05709 KNEE LIFTER ARM EYTHOT 1
9 SM-6052002-TP  SCREW M5 L=20 avho7FRILE M5%0.8 L=20 1
10 214-32604 KNEE LIFTER STOPPER ARM ES TSRy T 1
11 SM-6052002-TP  SCREW M5 =20 OYAZ7FRILE M5x 0.8 L=20 1
12 SM-8052502-TP  SCREW M5 X 0.8 L=25 RARD 1
13 NM-6050001-SD  NUT M5 X 0.8 OYHAY7FHRILk M5x08 122 1
14 214-33206 STOPPER ARM A 1
15 SS-6121210-SP SCREW 3/16-28 =12 ESR 3/16-28 L=12 2
16 214-32505 KNEE LIFTER SHAFT EFT7THTSH 1
17 229-32453 BRACKET ASM. ESTTEATOIORNIYT DT (U3) 1
18 229-32404 BRACKET ESTTRATOONIYT T (1)
19 229-34707 SCREW EYTTRATOINIIT D TOARD 2)
20 214-33354 KNEE PRESS PLATE ASM. EYTTA2(H3) 1
21 SM-9061203-SE SCREW M6 =12 OYAZRILE M6 L=12 [€D)
22 214-33305 KNEE PRESS LEVER EYT7TL/IN— (1)
23 229-34509 KNEE PAD PLATE COVER ESTTA52H/\— )
24 229-34400 KNEE PAD PLATE RUBBER EYT7TA4T L (1)
25 229-34202 KNEE PAD PLATE EYT7TA4 (0
26 229-34301 KNEE PAD PLATE SUPPORT EF7TAEYYI [€))
27 01 214-33404 PRESSER LIFTER ARM FHIT7TA44 )
28 01 SM-6051602-TP  SCREW M5 X 0.8 L=16 OYAHI7FHRILE M5x0.8 L=16 (1)
29 01 214-33503 PRESSER LIFTER PLATE FYHIT7HA4 (1)
30 01 SM-6051552-TP  SCREW M5 L=15 Oyhy7FRILE (2)
31 01 B8131-019-000 CHAIN JH1) (1)
32 01 131-60304 S SHAPED HOOK SHEIF+Y (2)

NOTEGEED) 01. ... OPTIONAL PARTS T ar i

-12-



10.LUBRICATION COMPONENTS

G B R

REF NO. NOTE PARTS NO. DESCRIPTION EV AL Qty
1 71345756 ARM ONCE THROUGH OIL FELT ASM. 7-LA2JADTIILNDZ) 1
2 213-45707 ARM ONCE THROUGH OIL FELT A T—LA)2TTILRA m
3 213-45806 FELT B T—LA)a1HI7T)LIB m
4 213-45905 FACE ONCE THROUGH FELT AThoYaTz)Lk m
5 213-46358 FELT SUPPORT ASM. IS HI(I) 1
6 213-46309 FELT JI)LhHH T )
7 213-46507 FEED CHANGE FELT FOIUANDABALTTIVE (1
8 213-46408 FELT HlLFaHaTzILk m
9 EA-9500B00-00  CLIP CV-70S TIY9I1NUK 60 (2)
10 SS-6110480-SP_ SCREW 11/64-40 L=4.3 ESHY 11/64-40 L=4.3 1
11 213-40708 UPPER FEED OIL BAR PLATE DA Y) AR IA4F 1
12 SS-7110510-SP SCREW 11/64-40 L=5 TILESHRT 11/64-40 L=5 1
13 CQ-2020000-00  OIL WICK asy 0.2
14 B1140-051-000 TAKE-UP OIL PLATE FUEY aR—a4 1
15 CQ-2020000-00  OIL WICK asy 0.25
16 213-47208 TAKE-UP LUBRICATION FELT FTUE FaaATIILk 1
17 SS-3090610-SP  SCREW 9/64-40 L=6 TILART 9/64-40 L=6 1
18 213-46002 FELT T—LF¥aiHaTz)Lk 1
19 B1412-051-000 FELT NJR—EF 7))Lk 1
20 CQ-2520000-00  OIL WICK iy 0.3
21 236-30007 OIL TUBE Fa—7 0.25
22 214-07507 OIL TANK A 2aITISAUIA 1
23 214-07606 OIL TANK B 2aI7IS4R298 1
24 214-07705 FELT 2ayIdT7ISAUYTILE 1
25 SS-6111010-TP_ SCREW 11/64-40 L=9.5 ESHT 11/64-40 L=9.5 2
26
27 EA-9500B00-00  CLIP CV-70S I8 0K 60 1
28 214-69507 OIL PUMP FayaRsTa4 1
29 214-69705 OIL PUMP SHAFT FaHaRyTTH 1
30 213-58007 BOBBIN WINDER WHEEL A=RETILT 1
31 SM-8040502-TP  SCREW M4X0.7 L=5 AR M4X0.7 L=5 2
32 213-58205 FRICTION RING ARIEIHYIILT 1
33 214-69606 OIL PUMP STAY FayaR T4 H4HT 1
34 SD-0720501-SP  HINGE SCREW D=7.24 H=5 A2 D=1.24 H=5 1
35 SM-6051002-TP  SCREW M5X0.8 L=10 OYAHS7F )Lk M5X0.8 L=10 2
36 178-21208 SPRING ANCHOR INRAYT 2
37 113-05901 TENSION SPRING ARILA BREDA5 IR 1
38 B1834-512-000 OIL ADJUSTING SCREW aya— FIa—wyR> 1
39 NS-6110310-SP  NUT 11/64-40 aYAY Yk 11/64-40 1
40 SQ-1110401-MZ  CONNECTING SCREW FA—DTLITIRT 2
41 236-30007 TUBE Fa—7 0.34
42 236-30007 TUBE Fa—7 0.31
43 137-65067 TUBE CONNECTOR FayaLrvsryoT 1
44 236-30007 TUBE Fa—7J 0.04
45 B3538-112-000  TUBE HOLDER ho)ay (T AYT 1
46 SS-7111120-TP  SCREW TILESHRD 1
47 NS-6110420-SP  OYAIF YV 11/64-40 OYASF Yk 11/64-40 1
48 213-39700 UPPER FEED STOPPER PLATE (B) IF ) Ay 5(B) 1
49 SS-7111120-TP  SCREW TILESRD 2
50 226-20504 OIL WICK HOLDER ATXava1alo9HT 1
51 WP-0450801-SD  WASHER 4.5x10x 0.8 ESTAR 45x10%x0.8 1
52 214-69903 OIL PIPE STAY INATHHT 1
53 SM-6050800-SP  SCREW M5 L=8 ESRT M5 L=8 1

-13-



11.BELT COVER & OIL RESERVOIR COMPONENTS

WIS VAC: k3

- e
<
_____ _//

REF NO. NOTE PARTS NO. DESCRIPTION EV AL Qty
1 213-51150 BELT COVER ASM. (RIGHT) NILRAN—(EF) I3 1
2 213-51101 BELT COVER (RIGHT) NILEAR—(EF) (1
3 213-51002 BELT COVER AUXILIARY PLATE N)LEHIN—RP 3104 (1)
4 213-51200 BELT COVER (LEFT) RILMAN—(ESY)) 1
5 D8232-241-E00 BELT COVER SUPPORT A NILhAN—Fa A 1
6 SS-6153040-SP  SCREW 15/64-28 L=30 ES+®T 15/64-28 L=30 2
7 SS-6151440-SP  SCREW 15/64-28 L=14 ESRY 15/64-28 L=14 1
8 SS-7110840-SP SCREW 11/64-40 L=7.8 TILES R 11/64-40 L=7.8 1
9 SS-5110740-TP  SCREW 11/64-40 L=6.5 FSXHT 11/64-40 L=6.5 1
10 214-34451 BELT COVER ASM. , LOWER RNILbAN=LE(D3) 1
11 214-34402 BELT COVER LOWER NILEAR—% )
12 214-34501 BELT COVER COVER RI)LEHIR—T% )
13 SS-6153040-SP SCREW 15/64-28 L=30 ESRT 15/64-28 =30 2
14 SS-6151440-SP SCREW 15/64-28 L=14 ESRY 15/64-28 L=14 2
15 WP-0612076-SP  WASHER 6.1 X 11X 2 ESHHR 6.1%x11x2 1

-14 -



12.THREAD STAND COMPONENTS

RIUTEEBR
REF NO. NOTE PARTS NO. DESCRIPTION EV AL Qty
1 400-96354 THREAD STAND ASM. ARITIDF (D) 1
2 400-85784 SPOOL REST ROD LOWER ARETRT (243) (1)
3 400-85785 SPOOL REST ROD UPPER ALFTHRD(HI) (1)
4 400-85786 SPOOL REST ARM LOWER ARETIT(V4R) (1
5 400-85787 SPOOL REST ARM UPPER AT T (HI) (1)
6 400-85788 SPOOL REST AFFOTHS (2)
7 400-85789 SPOOL REST CUSHION ARXOT Y5Oy ay (2)
8 400-85790 SPOOL PIN AR F 4R (2)
9 400-85791 SPOOL RETAINER ARFTLERA (2)
10 400-85792 SPOOL REST ROD JOINT AREZTRIYET (1)
11 400-85793 SPOOL REST ROD RUBBER CAP ARETRORIF Yo7 )
12 400-85794 THREAD GUIDE ARSF 2)
13 400-85795 THREAD GUIDE BUSHING AREFTvia (2)
14 400-96325 SPOOL REST ROD NUT ARETRIAFYE (1)
15 WP-1612616-SE  WASHER 16X30X2.6 ESYHR 2
16 400-85796 SPOOL REST ROD RUBBER CUSHION A2 FHRARII T L (2
17 400-96326 SPOOL REST ARM LOWER SCREW AT IT (R MARD )
18 NM-6050001-SE ~ NUT M5X0.8 TYPE1 OYAY 7Yk M5x08 131 2)
19 400-96327 SPOOL REST ARM UPPER SCREW AT IOT (DI) b ARD )
20 NM-6050001-SE  NUT M5X0.8 TYPE1 OYAY 7Yk M5X08 131 2)
21 WS-0510002-KN  SPRING WASHER M5 INFHH R M5 )
22 WP-0531001-SC ~ WASHER M5 ESHYHR IHEXTIL M5 2)
23 SM-4051405-SE~ SCREW M5 L=14 FARaxT M5 L=14 2)
24 NM-6050001-SE ~ NUT M5X0.8 TYPE1 OYAY 7Yk M5x08 131 2)

-15-



13.ACCESSORIES PARTS COMPONENTS

R
1 D~ g
7 =) 5=(C A
= ad
BT
-
— 0 —10
8 12
p—
S
g = 8
14 is r 1
) © e | |
| |
L
REF NO. NOTE PARTS NO. DESCRIPTION EV AL Qty
1 B9101-552-000  ACCESSORY BOX JVHEDINO 1
2 229-33006 SCREW DRIVER, LARGE RSA/8— (5 A) 1
3 229-33105 SCREW DRIVER, MIDDLE KSA/N—(Fa9) 1
4 229-33204 SCREW DRIVER, SMALL K341 —=(237) 1
5 B9113-012-000  WRENCH (9X10) Ya—4FR/I\F—(TF—) 1
6 MDF-RX2700C0  NEW DEFRIX OIL NO.2(700CC) T 7Lv9XF 4 JLNO.2(700CC) 1
7 J1067-000-000 OILER TISHY 1
8 B9117-552-A00  ALUMINUM BOBBIN FILIREY 1
9
10 229-58300 NEEDLE THREAD GUIDE PIN AT oFAHRY 1
11 B8204-245-00A  FRAME SUPPORT BAR FOTHHIRD 1
12 400-48536 HEAD COVER kT HN— 1
13 B9130-245-000 BOLT ~)VTRILE 4
14 WP-0751576-SD  WASHER 7.5 19x 1.5 ESHHR 75%19%x15 4
15 NM-6060001-SD  NUT M6 OYAY Y M6 122 4
16 M1351-7B1-302  NEEDLE 135X17 #130-2 N 135X 17 #130-27Rer A1) 1

-16 -



AUIKE s
T182-8655 AR BMA HEMRE8-2-1 HRAR

TEL. 03-3480-1111({t3%) TEL. 03-3430-4001(5' 1 YL 1 v)

HHLRD, TS
JUKI CORPORATION To order or for further

information,
INTERNATIONAL SALES H.Q. please contact -
8-2-1, KOKURYQ - CHO, CHOFU-SHI
TOKYO 182 - 8655, JAPAN
PHONE : (81)3-3430-4001 to 4005
FAX : (81)3—-3430-4909 - 4914 .4984

TELEX : J22967

Copyright (©) 2001 -2003 JUKI CORP. KIDA—VY R NRHBRBRDOLDTFELEETIEN DY 2T, 3 ) )
EBOABEMBETER. HB+T 50 & *The description covered in this parts list is subject to change for improvement of the commodity without notice.
ERELET. I DA—y Y R M2, 2003555 REOHBLHTERLALOTT,

All rights reserved throughout the worid. #This parts list is edited in accordance with the product specifications as of May 2003.

Printed in Japan



